Assembly Instructions

OWNER'’S & mMANUAL




CLPLA HARDWARE
shown in actual size

A1.M8X15LHexagon Socket Head Screws With Half Round Head Qty.8(Pre-installed)

l

A2.M8X10L Full thread screw-CAP Qty.1(Pre-installed)

©

©

A3.M8X30L Hexagon Socket Head Screws With Half Round Head Qty.2

l

A4.M10X45L General Hexagon Head Screws Qty.2

©

O

A5.M10X65L General Hexagon Head Screws Qty.1

A6.M10X75L General Hexagon Head Screws Qty.2




CLPLA HARDWARE
shown in actual size

A7.M12X70L General Hexagon Head Screws Qty.2

O f

C1.E-ring buckle(d19) Qty.1 C2.M8 WASHER (216) Qty.8(Pre-installed)
C3.M8 WASHER (@14) Qty.2 C4.M10 WASHER (@27) Qty.10

© |

C5.M12 WASHER (225) Qty.4

C7.M8 SPRING WASHER Qty.9(Pre-installed) ~ B1.M10 NYLON LOCK NUT Qty.5
VR

O | ©)
N~ 7

B2.M12 NYLON LOCK NUT Qty.2

N\




A[1PCS]

u/‘ j J‘ .
J[1PCS]
(26CLPLA-14)

M[1PCS]
(20LB500C)

CLPLA HARDWARE
shown in actual size

B[1PCS] C[1PCS] N
<>

F[1PCS]

[1PCS]
(26CLPLA-03)

K[2PCS] L[1PCS]
(9161-077) (20LB1200D)

o




CLPLA HARDWARE
shown in actual size

D1.Square Plug(9211-005).....ccccuuuuiiiiiieeieiieeiiiiiee e 4PCS
D2.Horseshoe PIug(9211-082)........cccovvviiiiiiiiiiieeeeeeeeiiiie e ee e, 2PCS
D3.Belt Pulley Set(9213-002C-01)......cccovvvrirriiiieieeeieeeeiiiee e 2PCS
D4.Double SIeeve(9211-032).....iiiiiiiiiieeeeiiiiiee e 2PCS
D5.Half Moon BIOCK(9310-019)......ccceviiiiiiiiiiiiie e 1PCS
D6.Gourd HOOK(8810-001).....ccceeeriiiiiieeeeeeeeeeeeiiiieee e e e e e eeeeeann s 3PCS
D8.Dip The Handle(9162-174)(Pre-installed).............ccccceeiveevvernnnnnnn. 2PCS
D9.Belt Pulley Set(9213-006B)........ccccviiiiiiiiiiiiiiiieeeeeeeeeeeeiiiee e 1PCS
D10.Round Plug(9211-016)(4PCS Pre-installed)............ccccoeeeveennnn. 6PCS
D11.Double Bead Bolt(8250-015)........cuuiiiieiiiiiiiiiiiiieee e 2PCS
D12.Square Plug(9211-004).....cccceeuiriieeiiiiiiie e 2PCS
D13.Rectangular PIug(9211-009)........ccuceiiieiiiiiiiieeeeiiiiie e 4PCS
D14.Dip The Handle(9162-196)(Pre-installed).............ccceevvvvvvvnnnnnnn. 2PCS
D15.Nylon washes(9214-008).......ccccuuiiieeiiiiiiieeieiiieeeeeeee e 4PCS
D16.Shaft ENd Cap(9211-157)..ccccuueeiiiiiieeeiieeeiiiiiee e 2PCS
D17.Copper Sleeve(8520-017)(Pre-installed)...........ccccceeeevenvnnnnn... 2PCS
D18.Wire Rope(FCLPLA-A)1850MM........uciiiiiiiiiiiiiiiiiiinae e eeeeeeiinnns 1PCS
D19.Wire Rope(FCLPLA-B)1263MM........ciiiiiiiiiiiiiiiiiiieeeeeeeeeeinnnns 1PCS
D1
D5

D9 D10 D11




CLPLA HARDWARE
shown in actual size

D13 D14 D15 D16
D17 D18 D19

SESmoS S f] (O) ] .
@ 1850mm . 1263mm .




CLPLA

D8

D10

Ad
%
D14 F\ %

M ~

V4

/99080

D10

¢

D8

KEY
Match the letters
inside each triangle

%connects %
connects




\FCLPLA-A

Y




	CLPLA封面
	CLPLA螺絲表明細
	CLPLA爆炸图
	CLPLA-钢索路径图

